
 

i 
 

The Effect of Selected Coagulants on 
Chloride-to-Sulfate Mass Ratio for 

Lead Control and on Organics 
Removal in Two Source Waters 

 

 

by  

Walid El Henawy 

 

 

 

A thesis  

presented to the University of Waterloo  

in fulfillment of the  

thesis requirement for the degree of  

Master of Applied Science  

in  

Civil Engineering 

 

 

 

Waterloo, Ontario, Canada, 2009 

©Walid El Henawy 2009

 



 

ii 
 

Author’s Declaration 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, 
including any required final revisions, as accepted by my examiners.  

 

I understand that my thesis may be made electronically available to the public. 
[...]
water based on data from previous literature. Based on their data, lead solubility decreases 

with increasing pH, the use of free chlorine (denoted by the clear symbols on Figure 2-9), and 

at low alkalinities. 

 

 

Figure 2-9: Solubility as a function of pH, alkalinity, and disinfectant type 

(Reprinted by permission of the American Water Works Association, from “Effect of free chlorine and 
chloramines on lead release in a distribution system”, by Vasquez, F., Heaviside, R., Tang, Z., And Taylor, J. 
(2006), AWWA Vol. 98, No. 2) 

  



 

35 
 

2.4.4.2.4 Chloride-to-sulfate mass ratio 

 Examination of lead release data from utilities in the US showed that the relative ratio 

of chloride ions (Cl-) to sulfate ions (SO4
2-) in the water had an effect on the 90th percentile 

lead concentrations in the resulting water. Virtually all the utilities that had a chloride-to-

sulfate ratio below 0.58 met the USEPA action limit for lead of 15 µg/L while only 36% of 

the utilities with higher chloride-to-sulfate ratios met the lead action level. This was also 

consistent with anecdotal evidence from some water utilities (Edwards and Triantafyllidou, 

2007; Edwards et al., 1999).  

 Previous studies suggested that chlorides can attack lead in the presence of a galvanic 

connection to the more cathodic metal copper (Dudi, 2004). However, chlorides tend to 

protect lead when not in contact with copper (Oliphant, 1983). Lead corrosion occurs due to 

lead oxidation (anodic reaction) and oxygen reduction (cathodic reaction) in the water (Zhang 

and Edwards, 2006). This reaction is proceeds as follows: 

          Pb (s)            Pb2+ + 2 e-    (anodic reaction) 

         O2 (aq) + 4 e- + 2 H2O          4 OH- (cathodic reaction) 

The liberation of H+ ions during the anodic reaction may result in pH decrease at the 

lead surface, especially during water stagnation (Dudi, 2004). In the absence of a galvanic 

connection, both reactions occur at the lead surface in close proximity. On the other hand, the 

presence of a galvanic connection to another metal such as copper results in separation of both 

reactions, with the anodic reaction occurring at the lead surface and cathodic at the copper 

surface.   

 Contrary to chloride presence, sulfates were found to inhibit attack on lead both in 

pure form and in the presence of galvanic connection to copper. Sulfates are believed to form 

a corrosion product layer which serves to protect lead from further corrosion. As such, this 

protective layer counters the detrimental effects of chloride presence on lead release 

(Oliphant, 1983).  



 

36 
 

Given the observed opposite effects of chloride and sulfate presence on lead release in 

galvanic settings, Gregory (1985) developed a ratio known as the chloride-to-sulfate mass 

ratio (CSMR), which is calculated as follows: 

][
][

2
4SOLmg

ClLmgCSMR
−

−

=  

 Previous literature suggests that CSMR values above 0.5 can increase the galvanic 

corrosion of lead in connection with copper (Gregory, 1985; Oliphant, 1983). The target 

CSMR believed to be of influence in a survey of water utilities in the US was 0.58 (Edwards 

et al., 1999). It should be recalled though that the Ontario standard for lead is 10 µg/L which 

may require a lower CSMR. Changes in coagulants may influence the chloride and/or sulfate 

content of the water and hence CSMR, for example, polyaluminum chloride (PACl) adds 

chloride to the water thereby increasing CSMR while alum adds sulfate to the water thereby 

decreasing CSMR (Dudi, 2004; Dudi and Edwards, 2004; Edwards and Triantafyllidou, 

2007).  

 CSMR is believed to have an influence on the conductivity of the water (the conductor 

- one of the four main factors necessary for corrosion to occur); where a high CSMR may 

cause an increase in water conductivity thereby increasing the rate of galvanic lead corrosion 

(Edwards and Triantafyllidou, 2007). A different angle of looking into CSMR is to examine 

the “transfer number” or the percentage of anionic corrosion currents carried by the chlorides 

(Edwards et al., 1999). This is illustrated by the following equation: 

 % Current carried by Cl- present = [Cl-]{Cl-  + 1.04 x 2 x [SO4
2-]  + 0.58 x [HCO3

-]  + 2.5 x 

[OH-]}-1 

where concentrations of species are expressed in moles/L 

 A high % value indicates that a high fraction of the galvanic current is carried by the 

chloride ions present in the water, which is likely to increase lead release in the water and vice 

versa. 



 

37 
 

 Figure 2-10 illustrates the effect of coagulant choice (hence CSMR) on lead release 

from galvanized vs. non-galvanized solders in bench-scale coupon tests conducted on 

coagulated water for a duration of 11 weeks (Edwards and Triantafyllidou, 2007). Consistent 

with research by Gregory (1990, 1985), the presence of galvanic connections increased Pb 

release with both coagulants. It was also observed that the use of alum (a sulfate contributor) 

as a coagulant resulted in an overall lower CSMR and hence lower lead release in comparison 

with polyaluminum chloride (a chloride contributor) (Edwards and Triantafyllidou, 2007). 

However, the sensitivity of lead release to CSMR values and its specificity to water type was 

not investigated. 

 

CSMR – chloride-to-sulfate mass ratio, PACl – polyaluminum chloride 
The values reported represent averages. Error bars represent 95% confidence intervals 

Figure 2-10: Effect of galvanic connection on Pb release from solder in PACl and alum 
treated waters  

(Reprinted by permission of the American Water Works Association, from “Chloride-to-sulfate mass ratio and 
lead leaching to water”, by Edwards, M., and Triantafyllidou, S. (2007), AWWA Vol. 99, No. 7) 

 

 

  

0

1000

2000

3000

4000

5000

PACl (High CSMR) Alum (Low CSMR)

Le
ad

 -
µg

/L

Galvanic solder
Nongalvanic solder



 

38 
 

2.4.4.2.5 Additional factors 

In addition to the factors discussed above, other factors influencing lead release in pipes 

include: 

 Presence of NOM: A recent study showed that the presence of NOM in the water 

reduced the formation of Pb (IV) species (Korshin, 2005). NOM removal by coagulation, on 

the other hand, tended to suppress the reduction of Pb (IV) species in the water. Reactions 

between NOM and disinfectants as well as NOM interaction with the metal surface are 

thought to affect Pb (IV) stability in the water (Boyd et al., 2008).   

Stagnation time:  Long periods of stagnation can result in acid formation on the anode 

surface thereby hindering passivation (Dudi and Edwards, 2004). A constant water flow rate 

eliminates the build up of acidic pH on the surface of the anode (Edwards and Triantafyllidou, 

2007). 

 Temperature: Hozalski et al. (2005) observed a positive correlation between the 

influent water temperature and lead release into the water with corrosion being accelerated in 

warmer water. 

 Pipe age: Concentrations of soluble lead species were observed to decrease 

significantly with aging (Edwards et al., 2002). 



 

39 
 

Chapter 3 MATERIALS & METHODS 

 This section describes raw water sampling and collection, the equipment used to 

measure parameters of concern, as well as chemical preparation and dose calculations. For 

reasons of clarity, experimental designs are included in the results section. 

 While a comparison of different commercially available products is incorporated in 

this research, the author does not necessarily endorse any of the products mentioned and 

comparisons were made for the sole purpose of research. 

 This research involved testing of two source waters, Lake Ontario water (Part I) and 

Grand River water (Part II).  

3.1 Lake Ontario Water 

The Woodward Avenue Water Treatment Plant (WTP), located in Hamilton, Ontario, 

treats raw water from Lake Ontario. It has a rated capacity of 909,000 m3/day and a gross 

capacity estimated at 926,000 m3/day and normally operates at one-third to one-half of its 

capacity. It supplies drinking water to the majority of the City of Hamilton, Stoney Creek, 

Dundas, Ancaster, and Waterdown. In addition, parts of Flamborough, Glanbrook, Caledonia, 

York, and Cayuga are also served by Woodward Avenue WTP (Hargrave and Burdick, 2001; 

City of Hamilton, 2008).  

Treatment at Woodward Ave. WTP includes screening, pre-chlorination for Zebra 

Mussel control, conventional coagulation involving rapid mixing (G = 523 s-1) of 

polyaluminum chloride (1.0 – 5.8 mg/L) with a detention time of 29 seconds (at gross design 

flow) (Acres & Associated, 2003), followed by a two stage tapered flocculation consisting of 

slow mixing at a velocity gradient (G) of 60 for 13 minutes (primary flocculation), then 

mixing at G = 40 for an additional 13 minutes (secondary flocculation). This is followed by 

sedimentation in tanks at a surface loading rate of 3.5 m/h. Filtration involves the use of 24 

dual media rapid rate filters providing a filter area of 131.9 m2 per filter. The filters consist of 

sand (150 mm) and granular activated carbon (740 mm) for the removal of seasonal taste and 

odour. Disinfection involves chlorination (liquid chlorine and calcium hypochlorite)  and 



 

40 
 

chloramination (anhydrous ammonia and ammonium sulfate) to maintain a total chlorine 

residual of 0.8 – 1.4 mg/L. Hydrofluosilicic acid is also used to provide fluoride for dental 

health (Hargrave and Burdick, 2001; City of Hamilton, 2008). Figure 3-1 shows a process 

schematic for treatment processes at Woodward Avenue WTP.   

Raw, non-chlorinated Lake Ontario water was collected in 20 – 25 L Nalgene 

containers at the intake to Woodward Ave WTP near the low lift pumping station. The water 

was then transported to the University of Waterloo where it was refrigerated until it was 

needed for experimentation. Prior to each experiment, the water was brought to room 

temperature by allowing the water to sit outside the fridge for 24 – 48 hours in a large 

container containing a mix of waters from the different containers continuously being stirred. 

When cold water was analysed for the experiments, the water was obtained directly from the 

fridge and used in the experiments. The measured temperature of cold raw water during 

experimentation was 8 °C. 

 

Figure 3-1: Process schematic for Woodward Avenue WTP (City of Hamilton, 2008) 



 

41 
 

Lake Ontario studies spanned three stages of jar testing. The first two stages involved 

the use of coagulants aluminum sulfate (alum) and polyaluminum chloride (PACl). 

Additionally, a newly formulated silica based polymer, cationic activated silica (CAS), was 

also used. The third stage of jar testing with Lake Ontario water involved the use of four 

coagulants: ferric sulfate, aluminum chlorohydrate (PAX-XL 1900), pre-hydroxylated 

aluminum sulfate (PHAS), and polyaluminum silicate sulfate (PASS 100) in addition alum 

and PACl. All the coagulants used in this study were supplied by Kemira Water Solutions 

(Brantford, ON). Parameters monitored during the course of this study included temperature, 

pH, turbidity, UV absorbance (254 nm), total organic carbon (TOC), dissolved organic carbon 

(DOC), chloride (Cl-), sulfate (SO4
2-), and simulated distribution system trihalomethanes 

(SDS THMs). 

3.2 Grand River Water 

 The Brantford Water Treatment Plant (WTP), located in Brantford, treats raw water 

taken from the Grand River, at Holmedale Canal. It produces water volumes up to 100 ML/d 

to supply the City of Brantford’s population of about 90,000 (City of Brantford, 2008; 

Statistics Canada, 2006).   

 Treatment at the Brantford WTP consists of screening, followed by pre-treatment 

through the use of an upflow sand-ballasted clarification process known as Actiflo® (Veolia 

Water Solutions and Technologies, Saint Maurice, France) for the coagulation and 

flocculation of the water. Polyaluminum chloride is employed as the primary coagulant at 

doses ranging from 15 to 30 mg/L in the winter and 30 to 50 mg/L in the summer. Actiflo at 

Brantford employs anionic activated silica, a polymer (Magnafloc LT27A, Ciba Canada Ltd, 

Trois-Riviéres, Québec), previously dried hydrocyclone micro-sand (Veolia Water Solutions 

and Technologies, Saint Maurice, France), and the coagulant polyaluminum chloride (Kemira 

Water Solutions, Brantford, ON). Pre-treatment is followed by chlorination for primary 

disinfection, followed by the use of ammonia gas with chlorine (chloramination) for 

secondary disinfection. Filtration includes the use of granular activated carbon (GAC) for 

taste and odour control. In addition, sodium silicofluoride is used for fluoridation to prevent 



 

42 
 

tooth decay (MOE, 2007). Figure 3-2 shows a process schematic for treatment processes at 

the Brantford WTP.   

Raw, non-chlorinated Grand River water was tested in Part II of this research. Water 

was collected from a tap in the Brantford WTP lab and the experiments were conducted with 

University of Waterloo jar testing apparatus on-site. All water quality parameters were 

analysed twice a day (morning and afternoon) to ensure consistent water quality throughout 

the experiments. Raw water was occasionally sampled directly from the Grand River and was 

analysed and compared with raw water collected within the lab. This helped ensure that the 

sample water used for experiments was representative of the raw water directly obtained from 

the Grand River. Occasionally, the turbidity of the water collected through the line was lower 

than the real turbidity in the raw water directly sampled from the river. In such cases, the lines 

were flushed and the water was allowed to run for 2 hours after which the turbidity was re-

measured and compared with turbidities from both Grand River and the SCADA system to 

ensure consistency.  

 

Figure 3-2: Process schematic for Holmedale (Brantford) WTP (City of Brantford, 1999) 



 

43 
 

Grand River studies spanned three phases of jar testing. The first phase involved the 

use of the six coagulants aluminum sulfate (alum), polyaluminum chloride (PACl), ferric 

sulfate, aluminum chlorohydrate (PAX-XL 1900), pre-hydroxylated aluminum sulfate 

(PHAS), and polyaluminum silicate sulfate (PASS 100). The second and third phases 

involved the use of coagulants alum and PACl along with micro-sand, commercially available 

polymer Magna-floc LT 27A (Ciba Canada Ltd, Trois-Riviéres, Québec), and anionic 

activated silica (AAS) which was prepared on-site in WTP tanks. Coagulants used in this 

study were supplied by Kemira Water Solutions (Brantford, ON) except for polyaluminum 

chloride which was obtained fresh each day from the plant’s supply of chemicals. Parameters 

monitored during the course of this study included temperature, pH, turbidity, UV absorbance 

(254 nm), total organic carbon (TOC), dissolved organic carbon (DOC), dissolved oxygen 

(DO), chloride (Cl-), and sulfate (SO4
2-). 

  



 

44 
 

3.3 Analytical Methods 

 Parameters that were monitored throughout this research include pH, turbidity, total 

organic carbon (TOC), dissolved organic carbon (DOC), UV absorbance (254 nm), dissolved 

oxygen (DO), temperature, simulated distribution system trihalomethanes (SDS THMs), and 

chlorides and sulfates.  

pH 

 pH was measured using ORION model 420A pH meter (Pollard Water, New Hyde 

Park, NY) and IQ Scientific (IQ 125) portable pH meter with silicon chip sensor (IQ 

Scientific Instruments, Carlsbad, CA). 3 point calibration was conducted prior to use of each 

of the pH meters. All pH measurements were conducted in duplicates to ensure consistency. 

Total/dissolved organic carbon (TOC/DOC) 

 Total organic carbon (TOC) was measured using O/I Analytical model 1010 wet 

oxidation TOC analyzer (Graden Instruments, Oakville, ON) by total organic carbon heated-

persulfate oxidation method described in section 5310 C in Standard Methods (APHA, 

AWWA, WEF, 2005).  

Dissolved organic carbon analysis involved filtering the water samples through 0.45 

µm mixed cellulose membrane filter (Pall Life Sciences, Ann Arbor, Michigan) following a 

filter rinse conducted by passing approximately 500 mL of ultra-pure Milli-Q water through 

the filter to remove any filter residues. In addition, the initial 40 mL of sample filtrate was 

wasted prior to filtered sample collection as recommended by Karanfil et al. (2003) to reduce 

the chances of contamination and interferences.  

All TOC/DOC measurements were conducted in triplicate and the values were 

averaged. The instrument was checked for consistency through the inclusion of 1, 6, and 10 

mg/L organic carbon solutions in each run and observing the instrument readings. In addition, 

blank TOC and DOC samples were prepared with ultra-pure Milli-Q water and analysed in all 

runs. 



 

45 
 

UV absorbance 

 The correlation between the UV absorbance of waters at wavelengths near 250 nm and 

the presence of aromatic content has been well documented (Karanfil et al., 2003; Chin et al., 

1994; Traina et al., 1990). UV absorbance was measured at a wavelength of 254 nm using a 

Hewlett-Packard 8453 UV-Visible Spectrophotometer (Agilent Technologies Canada Inc, 

Mississauga, ON) and Real UVT portable UV absorbance/transmittance analyser (Real Tech 

Inc, Whitby, ON). The samples were filtered through Milli-Q rinsed 0.45 µm mixed cellulose 

membrane filters and were placed in quartz cells prior to UV absorbance analysis. Analysis 

was conducted as per section 5910 B in Standard Methods (APHA, AWWA, WEF, 2005). 

Specific UV absorbance (SUVA) 

 Specific UV absorbance (SUVA) is defined as UV254 normalized with respect to DOC 

(Archer and Singer, 2006). It provides a quantitative measure of the aromatic content present 

per unit concentration of dissolved organic carbon (DOC) (Karanfil et al., 2003; USEPA, 

2005). SUVA is reported in units of L/mg.m and was calculated based on the following 

equation: 

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 (𝐿𝐿 𝑚𝑚𝑚𝑚.𝑚𝑚⁄ ) =  
𝑈𝑈𝑈𝑈254(𝑐𝑐𝑐𝑐−1)
𝐷𝐷𝐷𝐷𝐷𝐷 (𝑚𝑚𝑚𝑚 𝐿𝐿⁄ ) ×

100 𝑐𝑐𝑐𝑐
𝑚𝑚

 

 Research also suggests that SUVA may be used as a surrogate predictive tool for the 

effectiveness of coagulation, specifically enhanced coagulation, in removing TOC and UV 

absorbing substances. High SUVA waters are more amenable to NOM removal by enhanced 

coagulation and vice versa for low SUVA waters (Archer and Singer, 2006; White et al., 

1997; Edzwald, 1993). 

Simulated Distribution System Trihalomethanes (SDS-THM) 

 SDS-THM is a method which utilizes bench-scale testing techniques to simulate the 

effect of disinfection and distribution system conditions on the formation of trihalomethanes 

(THMs). THMs were measured at Woodward Environmental Laboratory (700 Woodward 

Avenue, Hamilton, ON) after chlorine was dosed at 5 mg/L and the sample incubated at a 

temperature of 20°C for a duration of 5 days. The chosen chlorine dose was representative of 



 

46 
 

chlorination practices at Woodward Avenue WTP and the incubation temperature and 

duration was chosen as a worst case scenario for THM formation in the distribution system 

(high temperature and retention time will result in the highest THM concentrations). SDS-

THM analysis was conducted as per section 5710 C in Standard Methods (APHA, AWWA, 

WEF, 2005). 

Table 3-1 summarizes the parameters, instruments, and analysis methods employed in 

this study. 

3.4 Coagulants  

Dilutions were prepared for all the coagulants with the exception of PASS 100 which 

was dosed directly from the original solution as per instructions on material safety data sheet 

(MSDS) for the chemical. Relevant chemical properties of the six coagulants used in this 

research are shown in Table 3-2. A sample calculation for alum dosing is shown following the 

table. 

 



 

47 
 

Table 3-1: Summary of parameters analysed and methods followed 

Parameter Instrument Supplier Method 